



The Mount
Old Bank Road
Dewsbury
West Yorkshire
WF12 7DA

Report Ref: U1573

1st May 2009

TEST REPORT

Tel : 01924 464870
Fax : 01924 461028

email : info@analytical-s.co.uk
website : www.analytical-s.co.uk

Attn of Charlie Huntingford
JH Textiles
South Lea
Mawles Lane
Shipton-under-Wychwood
Chipping Norton
OX7 6DA

Submitted Sample: Upholstery Fabric

Sample Reference ry (80% Wool 20% Polyamide)

Nature

Date Received: 27th April

Tests required: Flammability in accordance with:- Furniture & Furnishings (Fire) (Safety) Regulations 1988 S.I. No: 1324. Schedule 4 & 5 Part I.

Conditioning: 72 hours in indoor ambient conditions, then at least
16 hours in an atmosphere of 20°C +/- 5°C, 50 +/- 20% RH

Method of Test: BS:5852 Part 1 (1979)

The following test results relate only to the ignitability of the combination of materials under the particular condition of test; they are not intended as a means of assessing the full potential fire hazard of the item in use.

Ignition Source	Observations	Result
0 Cigarette	No flaming ignition or progressive smouldering	Pass
1 Butane Flame (Match Test)	No flaming ignition or progressive smouldering	Pass

Note:

A Fire Retardant foam of density 20-22 kg/m³ was used as the filling for the Schedule 4 test.
A Non Fire Retardant foam of density 20-22 kg/m³ was used as the filling for the Schedule 5 test.

Comments

On the basis of the tests carried out the fabric meets the requirements of Schedule 4 & 5 Part I.

P J ADDINELL